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Nr.: 16378

Konformitatsbescheinigung
Datum: 08.07.2021

GemaB EN 10204 - 3.1

Verfiigbarer Priifbericht des Herstellers: EN 10204 - 3.1 Nr.: 1169504-1
Kunde: IAuftrap—Nr.-

Produkt: Titan Stabe Spezifikation: ASTM F136/1SO 5832-3, h8 tol.
Legierung: Ti-6Al-4V ELI Ursprungsland: USA
Schmelze Nr. Gewicht, kg Abmessungen (Tolenranzen) mm Stack
8-31-05608 18,8 %6 x3100 HL 50
Chemische Komponenten %
Element: T Al v Fe [ o N o H - Andere % Max
Anforderung: 55635 | 3545 < <= < < < <« P
ASTM F136 Best 0250 000 oo 013 0012 a1 0s
1SO 5832-3 Rest 556,75 | 3545 0,300 0,080 0,05 0.2 0,015 01 04
Testergebnis Rest 6,125 4,045 0,145 0,025 0,0120 0,0340 0,0031 01 04
Mechansiche Eigenschaften / Zugversuch
Anforderung: Zugfestigkeit, Mpa Stredkgrenze (0,2%) Mpa Dehnung in % Reduction des Bereichs, %
ASTM F136 860 MIN. 795 MIN. 10 MIN. -
1S0 5832-3 860 MIN. 780 MIN. 10 MIN. -
Testergebnis 1017 863 2 -
Visueller / Dimensions- / Oberflachenverunreinigungs- / Mikrostruktur-test:
r akzeptiert
Microstructur Test Al -
Eddy Current Test Pass -
RM DF ARS Compliant nicht Konform -
Ultrasonic Test Ja -
Hartetest
Testergebnis:

The herewith certified results are taken from and conform to the above mentioned document of material test.

firm that the ial described above complies with the terms of the order contract.
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Ingerveurtechnik

in Sonderworkstoffon
CERTIFICATE OF COMPLIANCE No.: 16378
acc. to EN 10204 - 3.1 Datum: 08.07.2021

Available Test Report from Manufacturer: EN 10204 - 3.1 Nr.: 1169504-1

|custome- I [order o N

PRODUCT: TITANIUM bar SPECIFIKATION: ASTM F136/ISO 5832-3, h8 tolerance
Alloy Grade: Ti-6Al-4V ELI Country of Origin: USA
Heat No.: Net weight, kg: Diameter (Tolerance), mm Pcs:
8-31-05608 18,8 ®6x3100r/1 50

CHEMICAL COMPONENTS (WT%)

Element: T Al v Fe c N o H - Residual Element
Requirement: 55635 | 3545 < < < < < Each Total
ASTM F136 Pamicdior 250 0g0=0 o 013 0012 010 040
1SO 5832-3 Reminder | 556,75 | 3545 0,300 0,080 0,05 02 0,015 010 0,40
Result Remider 6,125 4,045 0,145 0,025 0,0120 0,0840 0,0031 0,10 0,40

MECHANICAL PROPERTIES - tensile test according to:

Requirement: Tensile Strenght, Mpa Yileld Strenght (0,25) Mpa Elongation in 4D, % Reduction des Bereichs, %
ASTM F136 860 MIN. 795 MIN. 10 MIN. -
ISO 5832-3 860 MIN. 780 MIN. 10 MIN.
Test result: 1017 863 22

Visueller / Dimensions- / Oberflichenverunreinigungs- / Mikrostruktur-test:

r Accepted
Microstructur Test Al -
Eddy Current Test Pass -
RM DF ARS Compliant Not Compliant -
Ultrasonic Test Yes
HARDNESS TEST
Typ of equipment: Test result:

The herewith certified results are taken from and conform to the above mentioned document of material test.

We confirm that the ial described above complies with the terms of the order contract.
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